
2

R7001

WARNING: The assembly shown represents an important part of 
the Double Insulated System. To avoid the possibility of alteration or 
damage to the System, service should be performed by your nearest 
authorized service center.
AVERTISSEMENT :  L'ensemble illustré représente une partie 
importante du système à isolation double. Afin d'éviter la possibilité 
de modification ou de dommage au système, la réparation ne doit être 
effectuée que par votre centre de réparation centre de réparations 
agréé le plus proche.
ADVERTENCIA: El conjunto que se ilustra representa una parte 
importante del Sistema de doble aislamiento. Para evitar la posibilidad 
de alteración o daño del sistema, la reparación debe ser efectuada en 
su centro de servicio autorizado.

20

12

8

19

9

16

7

13

1518

14

1710

11

4

7

5

6

8

1

2 3



3

R7001

KEY	 P/N	 DESCRIPTION	 QTY

	 1	 6611903		  Screw (Special)................................. 1

	 2	 670178004		  Chuck (1/2 in.)................................... 1

	 3	 220016069		  Gear Assembly................................. 1

	 4	 670158004		  Bushing............................................. 1

	 5	 671004001		  Ball Bearing (CW608Z, CW608PS)... 1

	 6	 680141018		  Ball Bearing (ID 8 x OD 22 x 7, 
				    608ZZ)............................................... 1

	 7	 201398001		  Motor Assembly  
				    (Inc. Key Nos. 5-6)............................ 1

	 8	 201396001		  Housing Assembly  
				    (Inc. Key Nos. 9 and 20).................... 1

	 9	 940114162		  Logo Label........................................ 1

	 10	 5950101		  Cord Clamp...................................... 1

	 11	 660272001		  Screw (M4 x 14 mm)......................... 2

	 12	 660054002		  Screw  
				    (M3.5 x 16 mm, T15 Torx Hd.)........ 10.

	 13	 290478001		  Brush Assembly (Yellow)................... 1

	 14	 290036001		  Brush Assembly (Red)...................... 1

	 15	 290102013		  Jumper Lead..................................... 1

	 16	 560968005		  Bend Relief....................................... 1

	 17	 730377051		  Power Cord....................................... 1

	 18	 760339001		  Switch............................................... 1

	 19	 521697002		  Belt Clip............................................ 1

	 20	 940976670		  Data Label......................................... 1

		  Not Shown:

		  902078001		  Tool Bag............................................ 1

		  987000778		  Operator’s Manual............................ 1

		  5-3-12  
		  (Rev:06)

	PIÈCE	 RÉF.	 DESCRIPTION	 QTÉ REF.	 N/P	 DESCRIPCIÓN	 CANT.

	 1	 6611903		  Vis (spéciale)..................................... 1

	 2	 670178004		  Mandrin (1/2 po)............................... 1

	 3	 220016069		  Ensemble d’engrenages................... 1

	 4	 670158004		  Douille............................................... 1

	 5	 671004001		  Roulement á billes  
				    (CW608Z, CW608PS)....................... 1

	 6	 680141018		  Roulement á billes  
				    (ID 8 x OD 22 x 7, 608ZZ)................. 1

	 7	 201398001		  Moteur (incl. pièces no. 5 et 6)......... 1

	 8	 201396001		  Ensemble de boîtier  
				    (incl. pièces no. 9 et 20).................... 1

	 9	 940114162		  Étiquette de logo.............................. 1

	 10	 5950101		  Retenue de cordon........................... 1

	 11	 660272001		  Vis (M4 x 14 mm).............................. 2

	 12	 660054002		  Vis (M3.5 x 16 mm, T15 torx).......... 10

	 13	 290478001		  Balai (jaune)...................................... 1

	 14	 290036001		  Balai (rouge)...................................... 1

	 15	 290102013		  Câble de liaison................................ 1

	 16	 560968005		  Encoche de pliage............................ 1

	 17	 730377051		  Cordon d’alimentation...................... 1

	 18	 760339001		  Interrupteur....................................... 1

	 19	 521697002		  Agrafe de courroie............................ 1

	 20	 940976670		  Étiquette de données........................ 1

		  Pas Illustré :

		  902078001		  Sacoche............................................ 1

		  987000778		  Manuel d’utilisation........................... 1

	 1	 6611903		  Tornillo (especial).............................. 1

	 2	 670178004		  Portabroca (1/2 pulg.)....................... 1

	 3	 220016069		  Conj. de engranaje............................ 1

	 4	 670158004		  Buje................................................... 1

	 5	 671004001		  Cojinete de bolas  
				    (CW608Z, CW608PS)....................... 1

	 6	 680141018		  Cojinete de bolas 
				    (ID 8 x OD 22 x 7, 608ZZ)................. 1

	 7	 201398001		  Conj. de motor 
				    (incl. pzas. núms. ref. 5 y 6)................ .1

	 8	 201396001		  Conj. de la armazón 
				    (incl. pzas. núms. ref. 9 y 20)............ 1

	 9	 940114162		  Etiqueta logotipo............................... 1

	 10	 5950101		  Abrazadera del cordón..................... 1

	 11	 660272001		  Tornillo (M4 x 14 mm)....................... 2

	 12	 660054002		  Tornillo 
				    (M3.5 x 16 mm, T15 torx)................ 10

	 13	 290478001		  Conj. de la escobilla (amarillo).......... 1

	 14	 290036001		  Conj. de la escobilla (rojo)................. 1

	 15	 290102013		  Puente conector de cables............... 1

	 16	 560968005		  Protector del cordón......................... 1

	 17	 730377051		  Cordón de corriente.......................... 1

	 18	 760339001		  Interruptor......................................... 1

	 19	 521697002		  Clip del cinturón................................ 1

	 20	 940976670		  Etiqueta de datos.............................. 1

		  No se ilustra:

		  902078001		  Bolsa de herramientas...................... 1

		  987000778		  Manual del operador......................... 1




